Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 25.67 591 5.78
NVNT a 5200 Antl 25.67 591 5.78
NVNT a 5240 Antl 25.82 5.88 5.75
NVNT a 5180 Ant2 25.82 5.88 5.75
NVNT a 5200 Ant2 25.67 591 5.78
NVNT a 5240 Ant2 25.67 591 5.78
NVNT n20 5180 Antl 24.47 6.11 6.17
NVNT n20 5200 Antl 24.32 6.14 6.21
NVNT n20 5240 Antl 24.32 6.14 6.21
NVNT n20 5180 Ant2 24.32 6.14 6.21
NVNT n20 5200 Ant2 24.32 6.14 6.21
NVNT n20 5240 Ant2 24.43 6.12 6.17
NVNT n20 5180 Sum 24.43 6.12 6.17
NVNT n20 5200 Sum 24.43 6.12 6.17
NVNT n20 5240 Sum 24.32 6.14 6.21
NVNT n40 5190 Antl 16.39 7.85 10.2
NVNT n40 5230 Antl 16.39 7.85 10.2
NVNT n40 5190 Ant2 16.39 7.85 10.2
NVNT n40 5230 Ant2 16.22 7.9 10.31
NVNT n40 5190 Sum 16.22 7.9 10.31
NVNT n40 5230 Sum 16.22 7.9 10.31
NVNT ac20 5180 Antl 56.97 2.44 1.51
NVNT ac20 5200 Antl 56.92 2.45 1.51
NVNT ac20 5240 Antl 56.92 2.45 1.51
NVNT ac20 5180 Ant2 56.92 2.45 1.51
NVNT ac20 5200 Ant2 56.92 2.45 1.51
NVNT ac20 5240 Ant2 56.88 2.45 1.51
NVNT ac20 5180 Sum 56.88 2.45 1.51
NVNT ac20 5200 Sum 56.88 2.45 1.51
NVNT ac20 5240 Sum 56.88 2.45 1.51
NVNT ac40 5190 Antl 40.5 3.93 2.93
NVNT ac40 5230 Antl 40.62 3.91 2.92
NVNT ac40 5190 Ant2 40.45 3.93 2.93
NVNT ac40 5230 Ant2 40.5 3.93 2.93
NVNT ac40 5190 Sum 40.5 3.93 2.93
NVNT ac40 5230 Sum 40.5 3.93 2.93
NVNT ac80 5210 Antl 11.48 9.4 15.38
NVNT ac80 5210 Ant2 11.46 9.41 15.38
NVNT ac80 5210 Sum 11.48 9.4 15.38
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. Keysight Spectrum Analyzer - Swept SA
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RF < AC
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SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.66 dB
Ref 20.00 dBm

1

peT 4 .
Mkr1 674.0 ps
4.48 dBm

5.190000000 GHz
Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
7 VY R V7Y T-T; N N E— | [
[ ii7éme| __775dBm| | | ]
T iBiTms|  S8tdem| | [ ] Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.230000000 GHz

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.65 dB
Ref 20.00 dBm

Center 5.230000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 137.0 ps
-0.89 dBm

5.230000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Man

Auto

FUNCTION

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac40 5230MHz Ant2



Report No: SSP24110188-4E
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s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.190000000 GHz
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. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

2. Maximum Conducted Output Power

SISO:
Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl -2.45 591 3.46 24 Pass
NVNT a 5200 Antl -2.46 591 3.45 24 Pass
NVNT a 5240 Antl -2.52 5.88 3.36 24 Pass
NVNT a 5180 Ant2 2.7 5.88 3.18 24 Pass
NVNT a 5200 Ant2 -2.33 591 3.58 24 Pass
NVNT a 5240 Ant2 -2.79 5.91 3.12 24 Pass
NVNT n20 5180 Antl -2.17 6.11 3.94 24 Pass
NVNT n20 5200 Antl -2.11 6.14 4.03 24 Pass
NVNT n20 5240 Antl -3.05 6.14 3.09 24 Pass
NVNT n20 5180 Ant2 -3.36 6.14 2.78 24 Pass
NVNT n20 5200 Ant2 -3.1 6.14 3.04 24 Pass
NVNT n20 5240 Ant2 -2.73 6.12 3.39 24 Pass
NVNT n40 5190 Antl -5.03 7.85 2.82 24 Pass
NVNT n40 5230 Antl -5.13 7.85 2.72 24 Pass
NVNT n40 5190 Ant2 -5.53 7.85 2.32 24 Pass
NVNT n40 5230 Ant2 -5.02 7.9 2.88 24 Pass
NVNT ac20 5180 Antl 1.65 2.44 4.09 24 Pass
NVNT ac20 5200 Antl 1.52 2.45 3.97 24 Pass
NVNT ac20 5240 Antl 1.58 2.45 4.03 24 Pass
NVNT ac20 5180 Ant2 1.98 2.45 4.43 24 Pass
NVNT ac20 5200 Ant2 1.55 2.45 4 24 Pass
NVNT ac20 5240 Ant2 1.73 2.45 4.18 24 Pass
NVNT ac40 5190 Antl -0.05 3.93 3.88 24 Pass
NVNT ac40 5230 Antl 0.29 3.91 4.2 24 Pass
NVNT ac40 5190 Ant2 0.44 3.93 4.37 24 Pass
NVNT ac40 5230 Ant2 0.37 3.93 4.3 24 Pass
NVNT ac80 5210 Antl -6.88 9.4 2.52 24 Pass
NVNT ac80 5210 Ant2 -6.8 9.41 2.61 24 Pass




Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:
Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT n20 5180 Antl -6.01 6.12 0.11 24 Pass
NVNT n20 5180 Ant2 -5.57 6.12 0.55 24 Pass
NVNT n20 5180 Sum -2.77 6.12 3.35 24 Pass
NVNT n20 5200 Antl -5.82 6.12 0.3 24 Pass
NVNT n20 5200 Ant2 -5.34 6.12 0.78 24 Pass
NVNT n20 5200 Sum -2.56 6.12 3.56 24 Pass
NVNT n20 5240 Antl -5.57 6.14 0.57 24 Pass
NVNT n20 5240 Ant2 -5.67 6.14 0.47 24 Pass
NVNT n20 5240 Sum -2.61 6.14 3.53 24 Pass
NVNT n40 5190 Antl -6.49 7.9 141 24 Pass
NVNT n40 5190 Ant2 -6.56 7.9 1.34 24 Pass
NVNT n40 5190 Sum -3.51 7.9 4.39 24 Pass
NVNT n40 5230 Antl -5.56 7.9 2.34 24 Pass
NVNT n40 5230 Ant2 -6.15 7.9 1.75 24 Pass
NVNT n40 5230 Sum -2.83 7.9 5.07 24 Pass
NVNT ac20 5180 Antl -1.23 2.45 1.22 24 Pass
NVNT ac20 5180 Ant2 -0.92 2.45 1.53 24 Pass
NVNT ac20 5180 Sum 1.94 2.45 4.39 24 Pass
NVNT ac20 5200 Antl -1.27 2.45 1.18 24 Pass
NVNT ac20 5200 Ant2 -0.97 2.45 1.48 24 Pass
NVNT ac20 5200 Sum 1.89 2.45 4.34 24 Pass
NVNT ac20 5240 Antl -1.36 2.45 1.09 24 Pass
NVNT ac20 5240 Ant2 -1.14 2.45 1.31 24 Pass
NVNT ac20 5240 Sum 1.76 2.45 4.21 24 Pass
NVNT ac40 5190 Antl -2.01 3.93 1.92 24 Pass
NVNT ac40 5190 Ant2 -1.72 3.93 2.21 24 Pass
NVNT ac40 5190 Sum 1.15 3.93 5.08 24 Pass
NVNT ac40 5230 Antl -1.64 3.93 2.29 24 Pass
NVNT ac40 5230 Ant2 -1.48 3.93 2.45 24 Pass
NVNT ac40 5230 Sum 1.45 3.93 5.38 24 Pass
NVNT ac80 5210 Antl -7.94 9.4 1.46 24 Pass
NVNT ac80 5210 Ant2 -7.4 9.4 2 24 Pass
NVNT ac80 5210 Sum -4.65 9.4 4.75 24 Pass

Notel: Sum Power (mW) = Ant.1 Power (mW) + Ant.2 Power (mW)

Note2: Total Power = Conducted Power + Duty Factor
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FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:10:34 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-2.45 dBm 720 MHz

Center Freq
5.180000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-75.46 dBm /Hz

STATUS.

Power NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz
==

#IFGain:Low

[04:11:35 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

-2.46 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-75.47 dBm /Hz

STATUS.

Power NVNT a 5200MHz Ant1
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FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[04:12:35 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

-2.52 dBm 20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-75.53 dBm /Hz

STATUS.

Power NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:22:08 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-2.70 dBm 20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.71 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5180MHz Ant2
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[04:22:55 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

-2.33 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-75.34 dBm /Hz

STATUS.

Power NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[04:23:45 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

-2.79 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.80 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5240MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:14:20 PM Dec 26, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-2.17 dBm 20 MHz -75.18 dBm /Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:14:44 PMDec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.11 dBm 720 MHz -75.12 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:15:11 PMDec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-3.05 dBm 20 MHz -76.06 dBm /Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:24:48 PMDec 26, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-3.36 dBm 20 MHz -76.37 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:25:20 PM Dec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-3.10 dBm 20 MHz -76.11 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:25:50 PM Dec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.73 dBm 720 MHz -75.74 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Ant2
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MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:34:47 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-6.01 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-79.02 dBm /Hz

STATUS.

Power NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz
==

#IFGain:Low

[04:34:53 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-5.57 dBm 20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-78.58 dBm /Hz

STATUS.

Power NVNT n20 5180MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:35:37 PM Dec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.82 dBm 20 MHz -78.84 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:35:43 PM Dec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-5.34 dBm 20 MHz -78.35 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5200MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:36:51 PMDec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.57 dBm 20 MHz -78.58 dBm /Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:36:56 PM Dec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-5.67 dBm 20 MHz -78.68 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[04:17:50 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-5.03 dBm 40 MHz

Center Freq
5.190000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-81.05 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz
==

#IFGain:Low

[04:18:41 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

-5.13 dBm 40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-81.15 dBm /Hz

STATUS.

Power NVNT n40 5230MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:27:40 PM Dec 26, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.53 dBm 40 MHz -81.55 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:28:11 PMDec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-5.02 dBm 1 40 MHz -81.04 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[04:43:08 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-6.49 dBm 140 MHz

Center Freq
5.190000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-82.51 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz
==

#IFGain:Low

[04:43:14 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-6.56 dBm 40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-82.58 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:43:50 PM Dec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-5.56 dBm 40 MHz -81.58 dBm /Hz

MSG STATUS.

Power NVNT n40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:43:56 PM Dec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-6.15 dBm 40 MHz -82.17 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:15:48 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

1.65 dBm 720 MHz

Center Freq
5.180000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-71.36 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz
==

#IFGain:Low

[04:16:30 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

1.52 dBm 720 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-71.49 dBm /Hz

STATUS.

Power NVNT ac20 5200MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:16:56 PM Dec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.58 dBm 20 MHz -71.43 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:26:24 PMDec 26, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.98 dBm 20 MHz -71.03 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5180MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:26:46 PMDec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.55 dBm 720 MHz -71.46 dBm /Hz

MSG STATUS.

Power NVNT ac20 5200MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:27:12 PMDec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.73 dBm 720 MHz -71.28 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[04:40:05 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-1.23 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step

#VBW 3 MHz 4.000000 MHz

Power Spectral Density

-74.24 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz
==

#IFGain:Low

[04:40:11 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

-0.92 dBm 20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-73.93 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:41:08 PMDec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.27 dBm 720 MHz -74.28 dBm /Hz

MSG STATUS.

Power NVNT ac20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:41:14 PMDec 26, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-0.97 dBm 20 MHz -73.98 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5200MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:41:56 PM Dec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.36 dBm 20 MHz -74.37 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:42:01 PMDec 26, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.14 dBm 20 MHz -74.15 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[04:19:24 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-0.05 dBm 1 40 MHz

Center Freq
5.190000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-76.07 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.230000000 GHz
==

#IFGain:Low

[04:20:11 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

0.29 dBm /40 MHz

Center Freq
5.230000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-75.73 dBm /Hz

STATUS.

Power NVNT ac40 5230MHz Antl



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:29:30 PM Dec 26, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

0.44 dBm /40 MHz -75.58 dBm /Hz

MSG STATUS.

Power NVNT ac40 5190MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:29:55 PM Dec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

0.37 dBm /40 MHz -75.65 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[04:44:36 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-2.01 dBm 40 MHz

Center Freq
5.190000000 GHz

CF Step

#/BW 3 MHz 8.000000 MHz

Power Spectral Density

-78.03 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz
==

#IFGain:Low

[04:44:43 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

-1.72 dBm 40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-77.74 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Ant2



Report No: SSP24110188-4E FCC ID: 2BM3A-C1545

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:45:30 PM Dec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

-1.64 dBm 40 MHz -77.66 dBm /Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [04:45:35 PM Dec 26, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-1.48 dBm 40 MHz -77.50 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

SISO:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[04:21:26 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

-6.88 dBm /80 MHz

Center Freq
5.210000000 GHz

CF Step

#VBW 3 MHz 16.000000 MHz

Power Spectral Density

-85.91 dBm /Hz

STATUS.

Power NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.210000000 GHz
==

#IFGain:Low

[04:30:51 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.210000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

-6.80 dBm /80 MHz

Center Freq
5.210000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-85.83 dBm /Hz

STATUS.

Power NVNT ac80 5210MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

MIMO mode:

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[04:46:36 PM Dec 26, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

-7.94 dBm /80 MHz

Center Freq
5.210000000 GHz

CF Step

#VBW 3 MHz 16.000000 MHz

Power Spectral Density

-86.97 dBm /Hz

STATUS.

Power NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.210000000 GHz
==

#IFGain:Low

[04:46:42 PMDec 26, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.210000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

-7.40 dBm /80 MHz

Center Freq
5.210000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-86.43 dBm /Hz

STATUS.

Power NVNT ac80 5210MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 18.349 Pass
NVNT a 5200 Antl 18.303 Pass
NVNT a 5240 Antl 18.119 Pass
NVNT a 5180 Ant2 18.469 Pass
NVNT a 5200 Ant2 18.304 Pass
NVNT a 5240 Ant2 18.276 Pass
NVNT n20 5180 Antl 19.348 Pass
NVNT n20 5200 Antl 19.521 Pass
NVNT n20 5240 Antl 19.43 Pass
NVNT n20 5180 Ant2 19.484 Pass
NVNT n20 5200 Ant2 19.443 Pass
NVNT n20 5240 Ant2 19.537 Pass
NVNT n40 5190 Antl 39.685 Pass
NVNT n40 5230 Antl 39.81 Pass
NVNT n40 5190 Ant2 38.858 Pass
NVNT n40 5230 Ant2 38.934 Pass
NVNT ac20 5180 Antl 19.377 Pass
NVNT ac20 5200 Antl 19.43 Pass
NVNT ac20 5240 Antl 19.447 Pass
NVNT ac20 5180 Ant2 19.27 Pass
NVNT ac20 5200 Ant2 19.258 Pass
NVNT ac20 5240 Ant2 19.14 Pass
NVNT ac40 5190 Antl 39.923 Pass
NVNT ac40 5230 Antl 40.381 Pass
NVNT ac40 5190 Ant2 40.465 Pass
NVNT ac40 5230 Ant2 39.81 Pass
NVNT ac80 5210 Antl 78.589 Pass
NVNT ac80 5210 Ant2 78.184 Pass




Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[09:05:34 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.189133 GHz
-26.562 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.1 dBm

16.430 MHz

Transmit Freq Error
x dB Bandwidth

-41.616 kHz
18.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[09:08:47 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.405 MHz
-31.306 kHz
18.30 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.20912 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[09:11:49 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249018 GHZ
-28.954 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.5 dBm

16.386 MHz

Transmit Freq Error
x dB Bandwidth

-41.018 kHz
18.12 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[09:47:10 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.438 MHz
-37.994 kHz
18.47 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.189197 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[09:49:15 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209117 GHZ
-29.340 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.1 dBm

16.409 MHz

Transmit Freq Error
x dB Bandwidth

-35.517 kHz
18.30 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[09:51:42 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.408 MHz
-48.798 kHz
18.28 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249089 GHz
-30.821 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 11.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[09:14:26 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.18962 GHz
-30.981 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.9 dBm

17.647 MHz

Transmit Freq Error
x dB Bandwidth

-54.329 kHz
19.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[09:16:25 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.638 MHz
-41.081 kHz
19.52 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.20972 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[09:18:29 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249669 GHz
-29.956 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.3 dBm

17.641 MHz

Transmit Freq Error
x dB Bandwidth

-45.905 kHz
19.43 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[09:54:12 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.598 MHz
-52.723 kHz
19.48 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.189689 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[09:56:47 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.209698 GHz
-32.643 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.0 dBm

17.637 MHz

Transmit Freq Error
x dB Bandwidth

-23.470 kHz
19.44 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:00:14 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.665 MHz
-22.627 kHz
19.54 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249746 GHZ

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 11.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[09:33:38 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209898 GHz
-31.696 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 11.8 dBm

36.037 MHz

Transmit Freq Error
x dB Bandwidth

55.390 kHz
39.68 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[09:35:54 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.998 MHz

-23.159 kHz
39.81 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249882 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 12.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[10:10:58 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209437 GHZ
-32.668 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 11.5 dBm

36.049 MHz

Transmit Freq Error
x dB Bandwidth

7.873 kHz
38.86 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:13:30 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
36.061 MHz

-15.019 kHz
38.93 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249452 GHZ
-33.681 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 11.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[09:20:58 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.189675 GHz
-28.119 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.2 dBm

17.555 MHz

Transmit Freq Error
x dB Bandwidth

-13.140 kHz
19.38 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[09:27:35 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.594 MHz
-21.893 kHz
19.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.209693 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[09:31:05 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249689 GHz
-30.207 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.3 dBm

17.572 MHz

Transmit Freq Error
x dB Bandwidth

-34.303 kHz
19.45 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:03:50 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.559 MHz
-43.100 kHz
19.27 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.189592 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:06:36 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209586 GHz
-25.248 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.2 dBm

17.567 MHz

Transmit Freq Error
x dB Bandwidth

-42.906 kHz
19.26 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:08:53 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.568 MHz
-51.797 kHz
19.14 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249518 GHZ

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[09:38:49 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.209996 GHz
-27.665 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.4 dBm

35.854 MHz

Transmit Freq Error
x dB Bandwidth

34.625 kHz
39.92 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[09:40:58 AM Dec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.979 MHz
-3.934 kHz
40.38 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.250186 GHz
-31.371 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[10:18:22 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210225 GHZ
-31.826 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.4 dBm

35.893 MHz

Transmit Freq Error
x dB Bandwidth

-7.538 kHz
40.46 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[10:22:33 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.906 MHz

-50.686 kHz
39.81 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.249854 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Ant2



Report No: SSP24110188-4E

FCC ID: 2BM3A-C1545

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.210000000 GHz

#IFGain:Low

-

[09:43:25 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.210000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.249303 GHZ
-34.366 dBm

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 11.7 dBm

74.874 MHz

Transmit Freq Error
x dB Bandwidth

8.801 kHz
78.59 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[10:25:42 AMDec 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

74.963 MHz
FARVER( F]
78.18 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.249113 GHZ

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 11.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Ant2





